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PAGE 1
"DATE 5/06/97 I ORDER: N 28421
CERTIFIED METALLURGICAL TEST REPORT

cusToMeR : I
ADDRESS: ELECTRO-MECHANICAL I

CUST ORDER: BEWA023048 PATTERN: 933D923J01 SPEC#: 28421 DESCRIPTION: NU IMP
1 EA SERIAL: N28421 2 HEAT: 420897 ALLOY: 910SPCL INF: SERIAL¥ Q45
OWG# 9750005 REV. 3, P.O. ITEM# 001, PART# 9750D05H01
CUSTOMER SPEC: 9907A06 REV. 3
MATERIAL SPEC: ASTM-A 351-94A

GRADE: CF8
Ak kkkhhkhhkkdhkkkhbhkhhhkkhkhkhhkdkhhkhhkhkithikt HECHANICAL PROPERTIES khkkhkhkhkhhkhkkhhkhhhkhhkhkkhkhkhkithikikhhkiihhkk
**RESULTS FROM STANDARD .505 IN. DIAMFIER SPECIMEN _ _ _ MIN_ _ _ _ MAX
TENSILE STRENGTH,KSI (MPA) ,
YIELD STRENGTH, KSI (MPA),.2%! |
% ELONGATION IN 2" b e e e ettt e a

rhkkkkhkkkhkkkhkhkhkhhkhhkhhkkhkkhhkhhkhhhkhik CHEMICAL PROPERTIES e e o e o v e e e g e e vk e e v ok ok o e e ek e g ek ek ek ok

HEAT

ELEMENT ANALYSIS WL % — o o e e e e e = = HIN _ _  _MAX
CARBON r
MANGANESE !
SILICON I
PHOSPHORUS I
SULFUR I
MOLYBDENUM I
CHROMIUM I
NICKEL I
COLUMBIUM I
COBALT I
NITROGEN I

kkhhkkhkkhkkdhhhhkhhkhkikhhhkhhhiddhhdhhkihikiihd STATEMENTS e e e e e e e e e e e sk e e e ok v ok e e e vk ke e ok o ke ke ke ke sl ok ok sk e ok ok vk v S

ANY ADDIIONAL POST WELD HEAT TREATMENT PERFORMED ON FERRITIC MATERIAL
WHICH RESULTS IN THE TOTAL TIME AT TEMPERATURE EXCEEDING EIGHTEEN (18)
HOURS SHALL VOID THE CERTIFIED METALLURGICAL TEST REPORT. (REF.ASME
SECTION III, PAPAGRAPH NB 2211).

ASME QUALITY SYSTEM CERTIFICATE NO. QSC-204 EXPIRATION DATE; 9/23/98.

THIS CERTIFICATION AFFIRMS THAT THE CONTENTS OF THIS REPORT ARE
CORRECT AND ACCURATE AND THAT ALL TEST RESULTS AND OPERATIONS
PERFORMED ARE IN COMPLIANCE WITH THE REQUIREMENTS OF THE MATERIAL
SPECIFICATION AND THE APPLICABLE MATERIAL REQUIREMENTS.

h!!!I!IIIIIIIIIIIIIIIII.IIIIIIIF_“
METALLURGICAL LAB;
ek e e e e ok e o e e e e ek ke e e ok Ak e e e e ek ok ke END OF REPORT **************************“w*****
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- DRAWING #:9750D05 REV, 3
PART # 9?50D05H01
WEC SERIAL :
RADIOGRAPHIC EXAMINATION REPORT
Tech No:_ WE-090 Rev. A Page 1 of 1
Customer: N s No: v 28421-24
Pattern No: 933D923J01 P.O. No: BEWAD23048 PO ITEM 001
Material Speciﬁcation: CUST. SPEC.:9907A06 REV. 3, ASTM A351-94A GRADE:CF8
Description: NU IMPELLER Heat No: 420897
riﬁiCEDURE: :5:.:5'55%5'-":-'":ZEI-A;(:::':':-._:-'.;':;: ..Gll._:: Inch,s&rhi surt, | Weld | Accept | Rannrh T
QA-120 REV 11
ASTM A351-94A, A-B-C-D
SUPPLEMENT S5. - X

ACCEPTANCE:
9907A06 REV. 3,

PARA, 3.2.5. ASTM
E446, E186 & E280
SEVERITY LEVEL 3 AS
APPLICABLE TO SECT-
ION THICKNESS.

COVERAGE:

HUB AREA PER DWG #:
9750D05 REV. 3,
NOTE 4. ALL REPAIRS
IN RT COVERAGE

AREAS ,
QUALITY LEVEL:
2-2T

FILM QUANTITY:
149%17:3

ASME

CATE NO. QSC-204 EXP. DATE 9/23/98.

INSPECTOR/SNT-TC-34/ LEVEL Il CUSTOMER WITNESS
DATE: §- 2849 DATE:

FN 91130508 4%
23
PAGE W of 3|
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RADIOGRAPHIC TECHNIQUE
I
R ‘ DRAWING #:9750D05 REV. 3
NO: _WE-030 REV. A PART #:9750D05HO0L
-sm; N 28421 P.O.NO: BEWA023048 PO ITEM 001
".;wsﬂl;‘“ ""fw ‘"‘:‘ "“?.“;-:’ 2T -'I-‘"'- o6 Joa s SOUHCES " f_‘ \ N £y _-'__,__-'_I "'T..'.i';.‘:".."_'.-:.uﬁ:;"_"_;:-"_ LS e .

1. VARIAN LINATRON 2000 8 MEV - FOCAL SPOT 0589' DIAMEI'EFI

2. COBALT 60 - 200 CURIES NOMINAL - PHYSICAL SIZE .184" x .326"

3. IRIDIUM 182 - 100 CURIES NOMINAL - PHYSICAL SIZE .141* x .213"

4, AUTOMATION IND. 300 KV X-RAY - F.S. 4.5 MM SQ.- PORTED - END GRD. ANODE - SPX-300KV
e oo LEAD SCREENS» 28 5sr: 0 s v [y et o FILTERS (MINIMUM) =5 -~
FRONT | BACK FRONT | BACK

VIEW
(INCLUDING MARKERS) | A-3-C-D

SOURCE | screens | 1 | € _ |
MIN. S.F.D. ,

MATERIAL MIN §
THICKNESS MAX |

1
DESIGN MATERIAL [MIN ,
THICKNESS MAX |

PENETRAMETER |MIN !
GROUPI _ |MAX]
PEN.BLOCK  [MIN

GROUP | MAX |
1
MINIMUM VIEW ,
FILM SIZE |
QUANTITY TYpe | OR EQUIVALENT TYPE ONE AND TWO

SOURCE POSITION NO. |
FILM POSITION NO |

e b e T P T s

ACTUAL FILM COUNT SHALL BE INDICATED ON THE R.E. REPORT - MINIMUM QUANTITY IS:

2 14X17 7X17 4.5X17 11X14 10X12
8Xx10 5X7 4X10 5X10

ASME QUALITY SYSTEM CERTIFICATE
NO. QSC-204 EXP. DATE 9/23/98. PAGE2 OF 3

o pace |13 '0#3 | 25

1
|#%kwﬁw@%%u%éﬁﬁffwﬁaﬁfé:&uﬁéiﬁA:
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HEEE RADIOGRAPHIC TECHNIOUE

0._WE-090 Rev.__A Page 3 of 3

Customer: IINIGNGNGNGGG -Scrial No. N 28421

attern No.: 933D923J01 P.O. BEWA023048 PO ITEM 001
DRAWING #:9750D05 REV. 3, PART #:9750D05H01

 ASME QUALITY SYSTEM CERTIFICATE NO. QSC-204 EXP, DATE 9/23/98.



e e

CERTIFICATION !F L!!!l! !!Il!ll&u !!!IINATION

BEWA023048
9907A06 REV. 3
ASTM A 351-94A

Cnsltomer
P.0. MNo.
Customer Spec.
Malkerial Spec.

B ws ae as ae

Grade CFg
dalkern No. : 933p%23J01
HSerial No. : N 28421 =

lleal. No.
Special Information: SERIAL

DWG# 9750D05 REV. 3, P.O. ITEM# 001, PART# 9750DO5HO1

1 —F§h— 2
w12 (5/6)

Tnspector(s) Qualification(s): YR SNT TCIA Level II  __ OTHER
Inspect Procedure: QA131 REV 11 IN131A1401
ASTM A351-94A SUPPLEMENT S6

Coverage : Bll accessable surfaces, weld preps, weld repairs.
Accept Criteria @ 9907A06 REV. 3, PARA. 3.2.4.1, IN131A1401

Acceptance of
(check one}
Weld Final
Prep Surface Name

Inspector:
Cust. Witness:

Inspector:
Cust. Witness:

Inspector:

Cust. Witness:

Inspector:
Cust. Witness:

Inspector:
Cust. Witness:

- Quality Control Verification No :

ASHE Quality System Certifiéate No. QSC-204, 9/23/98

Method of pre and post cleaning was Steam Cleaning with water and “Simple Green™ degreaser.
Penetrant materials applicd by spraving,

4 ©

Penetrant Materials Temp. = § _
r=i o 1= |
Penctrant dwell time _J  p/MFN. Diving time | _ 25, Developing time § _ 20299,

race 4— or 3]

Part Temp. -1

1
| P O ITHEE (TR D FHTTOTAMT DI L
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BE-2
PENETRANT EXAMINATION RECORD
A, BRREHAER
B % & % M MK OB Q. A Depariment

Inspection Section

Order No. Customer
IEEs 2-207127 x x oz | RERAWKRERR1SH
Name of Part Drawing No.
"R OE 114E801-R12
& £ &
Material Quantity
ASTM-A351—-CF8 1
# ¥ ¥ P

DETAIL WRITTEN PROCEDURE TABLE
2 {5 L] # =

Test Method Color Contrast Penetranl Melhod Fluorescent Penelrant Melhod
RE S & | CRERSHEE U gxanmss
&ene $ ranﬁtx OSUPER-CHECK UP-  [@RED MARK R-]A NT SPECIAL  [INEO-GLO ( )
Emlsifier | QsupeR-GLO « ] S-¥B0=CLO.( )
&Hel?gve% CJSUPER-CHECK UR-  [FRED MARK R-IM NT SPECIAL  CIWATER
ge"eil.‘"’eé OSUPER-CHECK UD-  (2RED MARK R-1S NT SPECIAL ONEO-GLO ()
P.;‘neetthi;)adnl - Aerosol Cans erushes N Dipping Penetraat Time: : nin.
BE 5 7N Nrm mow | RERMN L2
E:z{;;? ) Ll a bing Enulsify Time : min
. —3—fic B B |
Rk HE B o EEMT w2 ]
Drying Method o Normal Evaporzlion a Dryer Drying Tine ) : Jis.
B lA & B2 iR E LA
,  —
De;::zgéng |:a‘_:'uzrusol Cans o Sur‘av g Dry Developing ‘l'ime' | min
SN 7= 2L g |REEBR L %
eSO | memosms (@A, ) Has
W | PRIACER2 1EERS | RRses | KT1-21-A171

Remarks
i =5

Test.DaleHKC?Kl!? ;;sulﬁi /_és %

o it i S S i T S
.%@&W%E@%%mﬁé$@f¢@ﬁﬁﬁfa:amﬁéiﬁn:



